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TAI CHANG COLORFUL PRESS INDUSTRIAL CO., LTD.
NO. 138-1, TONGTIAN ROAD, DAJIA DIST., TAICHUNG CITY 437, TAIWAN

The following sample(s) was/were submitted and identified by/on behalf of the applicant as:

Sample Submitted By :  TAI CHANG COLORFUL PRESS INDUSTRIAL CO., LTD.

Sample Name : TWG-D-18771-2

Sample Receiving Date : 13-Aug-2021

Testing Period : 13-Aug-2021 to 24-Aug-2021

Test Requested : As specified by client, the sample(s) was/were tested with reference to Annex XVII of

REACH Regulation (EC) No 1907/2006. Please refer to result table for testing item(s).

Test Results : Please refer to following pages.
Conclusion : Based on the performed tests on submitted sample(s), the test results comply with
the limits as set by Annex XVIl of REACH Regulation (EC) No 1907/2006.
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Signed for and on behalf\gt /
SCSTAWANLTD.  \Zamwas
Chemical Laboratory - Taipei
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Test Part Description

No.l : BROWN/WHITE FILM
Test Result(s)
Test Item(s) Method Unit MDL Result Limit
No.1

Asbestos

Actinolite (CAS No.: 77536-66-4) % - Negative | Prohibited

Amosite (CAS No.: 12172-73-5) % - Negative |Prohibited
With reference to EPA 600/R-93/116:

Anthophyllite (CAS No.: 77536-67-5)  |1993, analysis was performed by % - Negative | Prohibited
Stereo Microscope (SM), Dispersion

Chrysotile (CAS No.: 12001-29-5) Staining Polarized Light Microscope % - Negative|Prohibited
(DS-PLM) and X-ray Diffraction

Crocidolite (CAS No.: 12001-28-4) Spectrometer (XRD). % - Negative | Prohibited

Tremolite (CAS No.: 77536-68-6) % - | Negative|Prohibited

Note :
1. MDL = Method Detection Limit
2. "-" = Not Regulated

3. Testing range of asbestos qualitative analysis is from less than 0.1% to 100%. The judgment criterion: asbestos
fibers being found is shown as "Positive"; asbestos fibers not being found is shown as "Negative".
4. The statement of compliance conformity is based on comparison of testing results and limits.
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Analysis flow chart for determination of Asbestos
[ Reference method: EPA 600/R-93/116]

Sampling
A4

Transportation and Storage

v

Preparation of primary analytical sample
v

Examination by stereomicroscope (SM)

7

Asbestos identification by dispersion staining polarized light microscope (DS-PLM})

v

Continue when problems are encountered with DS-PLM and/or for quality assurance purposes

v

Interference matrix removal

|
v v

Asbestos identification by dispersion staining Asbestos identification by X-ray diffraction
polarized light microscope {DS-PLM) spectrometer (XRD)
l J
v v
Asbestos fiber is present Asbestos fiber is absent
v ¥
Containing Asbestos/Positive Not containing Asbestos/Negative
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* The tested sample / part is marked by an arrow if it's shown on the photo. *

ETR21803137

** End of Report **
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